

To protect the privacy of customers or suppliers of Salamander Jewelry.
We erased their address from this document.

合同号:

报告日期:2018.05.10

Contract no:

炉号 Heat no.	规格 Size (mm)	品名 Pro. name	化学成分% Chemical composition%										力学试验 Tensile test			
			C	Si	Mn	P	S	Cr	Ni	Cu	Nb	Mo	&b 抗拉	&s 屈服	&5% 延伸	HV 硬度
HBSD4291	2.0*300*400	SUS316L	0.02	0.8	1.8	0.04	0.027	17.7	12.05			2.5	510	240	35	<200
熔炼方法 Process	Electric Cooker+AOD		锻造比 Percentage			50%										

兹确认本证明书所列材料按标准, 钢号和技术条件进行制造, 取样, 试验, 完全符合规定要求

Here, we identified the materials listed in the standard proof, steel grade and technical conditions for manufacturing, sampling, testing, full compliance with the requirements of the regulations

Notes:HRB.HRC-hardness test 硬度试验 EDT-Eddying test 涡流探伤 UT-UI transond test 超声探伤
WP-water pressure test 水压测试 FT-flattening test 压扁试验 DET-drift expanding test 扩口试验
B,N,O:x10000 G-Good合格 (复印无效Xepoxing witboan avail)

To protect the privacy of customers or suppliers of Salamander Jewelry.

We erased their address from this document.